

血液内科

レジメン名	薬剤名	投与量	投与日	1クール
R	リツキシマブ	375mg/m ²	d1	
CHOP	エンドキサン	750mg/m ²	d1	21日
	アドリアシン	50mg/m ²	d1	
	オンコビン	1.4mg/m ²	d1	
	プレドニン	50mg/m ²	d1-5	
R+Bend	リツキシマブ	375mg/m ²	d1	28日
	トレアキシシン	90mg/m ²	d1-2	
Bend	トレアキシシン	120mg/m ² (再発・難治)	d1-2	21日
Bend (CLL)	トレアキシシン	100mg/m ²	d1-2	28日
ポライビー	ポライビー	1.8mg/kg	d1	21日
DHAP	シスプラチン	100mg/m ²	d1	21日
	キロサイド	2g/m ² ×2	d2	
	デキサメタゾン	20mg/body	d1-4	
ESHAP	シスプラチン	25mg/m ²	d1-4	21日
	エトポシド	40mg/m ²	d1-4	
	キロサイド	2g/m ²	d5	
	ソル・メドロール	500mg/body	d1-4	
DeVIC	イホマイド	1500mg/m ²	d1-3	21日
	エトポシド	100mg/m ²	d1-3	
	カルボプラチン	300mg/m ²	d1	
GDP	ゲムシタビン	1000mg/m ²	d1.8	21日
	ランダ	75mg/m ²	d1	
EPOCH	エトポシド	50mg/m ²	d1-4	21日
	アドリアシン	10mg/m ²	d1-4	
	オンコビン	0.4mg/m ²	d1-4	
	エンドキサン	750mg/m ²	d5	
	プレドニン	60mg/m ²	d1-4	
アドセトリス	アドセトリス	1.8mg/kg	d1	21日
ガザイバ (+CHOP)	ガザイバ	1,000mg/m ²	d1.8.15 d1(2クール～)	21日
ガザイバ (+Bend)	ガザイバ	1,000mg/m ²	d1.8.15 d1(2クール～)	28日
GEM	ゲムシタビン	1,000mg/m ²	d1.8.15	28日
ABVD	アドリアシン	25mg/m ²	d1.15	28日
	ブレオ	10mg/m ²	d1.15	
	エクザール	6mg/m ²	d1.15	
	ダカルバジン	375mg/m ²	d1.15	
ニボルマブ	オプジーボ	240mg/m ²	d1	14日
エプキンリ (2ステップ)	I ⁷ キリ 1サイクル目	d1 : 0.16mg d8 : 0.8mg d15.22 : 48mg		28日
	2.3サイクル目	48mg/body	d1.8.15.22	
	4-9サイクル目	48mg/body	d1.15	
	10サイクル目～	48mg/body	d1	
エプキンリ (3ステップ)	I ⁷ キリ 1サイクル目	d1 : 0.16mg d8 : 0.8mg d15 : 3mg d22 : 48mg		28日
	2.3サイクル目	48mg/body	d1.8.15.22	

	4-9サイクル目	48mg/body	d1.15	
	10サイクル目～	48mg/body	d1	
CHASE	エンドキサン	1,200mg/m ²	d1	21日
	エトポシド	100mg/m ²	d1-3	
	キロサイド	2,000mg/m ²	d2-3	
HDMTX	メソトレキセート	3,500mg/m ²	d1	
イストダックス	イストダックス	14mg/kg	d1.8.15	28日

AZA	アザシチジン	75mg/m ²	d1-7	28日
-----	--------	---------------------	------	-----

B D (A法)	ボルテゾミブ	1.3mg/m ²	d1.4.8.11	21日	
			d1.8 (3又は9クール～)	21日	
B D (B法)	ボルテゾミブ	1.3mg/m ²	d1.4.8.11	21日	
			d1.8.15.22 (8クール～)	35日	
K R d	(1クール)	レナリドミド	25mg/day	d1-21	28日
		カイプロリス	20mg/m ²	d1.2	
	27mg/m ²		d8.9.15.16		
	(2-12クール)	レナリドミド	25mg/day	d1-21	28日
		カイプロリス	27mg/m ²	d1.2.8.9.15.16	
	(13-18クール)	レナリドミド	25mg/day	d1-21	28日
カイプロリス		27mg/m ²	d1.2.15.16		
K d	(1クール)	カイプロリス	20mg/m ²	d1.2	28日
			56mg/m ²	d8.9.15.16	
	(2クール)	カイプロリス	56mg/m ²	d1.2.8.9.15.16	28日
D B d weekly	(1-3クール)	ダラキューロ	1,800mg/body	d1.8.15	21日
		ボルテゾミブ	1.3mg/m ²	d1.8.15	
	(4-8クール)	ダラキューロ	1,800mg/body	d1	21日
		ボルテゾミブ	1.3mg/m ²	d1.8.15	
	(9クール～)	ダラキューロ	1,800mg/body	d1	28日
D L d	(1-2クール)	レナリドミド	25mg/day	d1-21	28日
		ダラキューロ	1,800mg/body	d1.8.15.22	
	(3-6クール)	レナリドミド	25mg/day	d1-21	28日
		ダラキューロ	1,800mg/body	d1.15	
	(9クール～)	レナリドミド	25mg/day	d1-21	28日
		ダラキューロ	1,800mg/body	d1	
D C d	(1クール)	ダラキューロ	1,800mg/body	d1.8.15.22	28日
		カイプロリス	20mg/m ²	d1.2	
			56mg/m ²	d8.9.15.16	
	(2クール)	ダラキューロ	1,800mg/body	d1.8.15.22	28日
		カイプロリス	56mg/m ²	d1.2.8.9.15.16	
	(3-6クール)	ダラキューロ	1,800mg/body	d1.15	28日

	(7クール～)	カイトロリス	56mg/m ²	d1.2.8.9.15.16	28日
		ダラキューロ	1,800mg/body	d1	28日
		カイトロリス	56mg/m ²	d1.2.8.9.15.16	
E L d	(1-2クール)	レナリドミド	25mg/day	d1-21	28日
		エムブリシディ	10mg/Kg	d1.8.15.22	
	(3クール～)	レナリドミド	25mg/day	d1-21	28日
		エムブリシディ	10mg/Kg	d1.15	
E P d	(1-2クール)	ポマリドミド	4mg/day	d1-21	28日
		エムブリシディ	10mg/Kg	d1.8.15.22	
	(3クール～)	ポマリドミド	4mg/day	d1-21	28日
		エムブリシディ	20mg/Kg	d1	
エルレフィオ	(1クール)	エルレフィオ	12mg/body	d1	28日
			32mg/body	d4	
			76mg/body	d8.15.22	
	(2-6クール)	エルレフィオ	76mg/body	d1.8.15.22	28日
	(7クール～)	エルレフィオ	76mg/body	d1.15	28日

